26.2 CARRARQ AXLE REF.1288
Fur "MFII

SPARE PARTS LIST

INDEX OF PAGES

1.0 Axle housing

2.0 Swivel housings and tie rod
3.0 Differantial lock

4.0 Bevel geat/pinion sat

5.0 Differantial

8.0 Drive shaits

7.0 Wheei hub and brakes

8.0 Epyeciclic reduction gears

| d o GYGC AN 0916126-67+68++ 301A435 OUYHLYD 016 G00C 4y gl



26.22 LP CARRARD AXLE ref.128803
~ Axle housing

1.2

18
14
%
- MOD. N. 4723
Pos. Ref. Oy Degeription Pos. Ref. Q.Y Dezcription
1 104988 1 Braathar M10x1
2 068024 1 + Axle housing
3 12863z 2 Belleville washer
4 128660 2 Bush
5 118647 2 Bush
6 118728 2 Ol ssal 42x62x14
7 027683 2 Bearlng
B 128681 2 Ballevilla washer
8 130534 4 Plats
10 021389 8 Scraw Socket head Méx10 LUNI 5931
11 126022 4 Boit 12.9 M14x2x75
12 072238 4 Centating bush
13 126836 Differential support Assy
14 128827 10 Baolt 12.9 M12x1.75x33
15 128060 1 Draln phrg M.24
16 087660 2 Pin 0.15x35
17 023827 4 Rivet 03,2
18 123147 1 Plate N
19 4304102 Washer, Inner thoothed (not. serviceable)
20 131276 2 Spacer washer A
* Inclydes ltems pos. 5 and 19
{ td GGGZ N 0916106-67+68++ FI1AHIE Od¥adyd 006 G00¢ "4d¥ gl



26.22 LP FR CARRARO AXLE ref,128803
Swivel housing and tie rod

2.2

MOD.N.4640-4723-4755-4775-5051-5359

Pos. Rel. Q.ty Dascription Pos. Ref. O.y Description
1 13mMs 2 Cover 29 132099 1 Bush (LH thraad)
2 021397 4 Screw MBx10 Socket head 30 101035 Shim 1mm
3 081 2 O.ring 119
4 131894 2 Shaft
5 133443 2 Potantiometer kit
& o201 4 Bolt TE 8.8 M4x20 5739
7 023060 4 Washer 0.4
g 131897 2 Potentiometar
9 133437 1 Tie rod asay
10 131896 2 King pir
1 116722 2 Qil seal 35x52x16
12 109972 2 Bush
13 134081 1 Swivel housing LH
14 130428 2 King pin
15 126923 16 Boit
16 134030 1 Swival houging RH
17 123206 4 Bolt M14x85
18 132161 2 Spacer
19 351208 1 gall joint (RH thread)

20 134033 A Tie rod
21 351238 1 Ball jeint {LH thread)
22 D224 2 Nut M20x1,5 (Self Locking)
23 024859 2 Snap ring D.12 DIN 471
24 107760 1 Nut
25 132182 2 Spacer
26 107769 1 Nut
27 naprap 2 Plug -Kapsto-
28 - - Sea page 1.1
£ 'd  GGGZ N 0916106-67+68++ FI1AHIE Od¥adyd 006 G00¢ "4d¥ gl



26.22 LP CARRARO AXLE ref.12380
" Differentizl lock

3.1

MOD. N. 5017-4424
Pos. Rel. Ol Description Fos. Ref. Q.ty Description

1 122148 1 Lavar

2 121208 Spring

3 117Te12 A1 Washer

4 025118 1 Qll geal -

5 129826 1 Shaft

6 108332 2 Pad

7 105958 1 Plug

§ 024777 1 Snap ring D.22 DIN 471

9 106333 1 Screw

10 120607 Sloave

11 106331 1 Fork

12 1301984 1 Thrust washar

pFord o GGYg N 0916106-67+68++ FI1AHIE Od¥adyd Ll G00¢ T 4dy gl



25,22 LP CARRARO AXLE ref. 128803

- Bevel gear/Pinlon set

4.2

'MOD. N. 4833-5207

Pos. Rel. Qly Desctiption Pos. fef. Oty Deseription
1 O06&760 1 Bevel gear/pinion set Z=10/3
2 132265 - Shim 2,50 mm ‘
2 182266 Shim 2.60 mm
2 132287 Ehim 2.70 mm
2 132268 Shim 2.80 mm
2 132289 Shim 2.80 mm
2 132270 Shim 3.00 mm
2 13 Shim 310 mm
2 13227 Shim 3.20 mm
2 132273 Shim 8.30 mm
2 132218 - Shim 3.40 mm
3 130807 2 Bearing 31308
4 125828 2 Collapslble apacer
5 126806 1 Epacer
& 115084 1 Ring nut M40x1,5
7 1IN -1 l.ockwasher
8 D110 2 Balt M10x60 UNI 5738
8 NM7se2 1 Flange
10 022411 2 Nut R80 M10x1,25 (Self tocking)
11 020748 & Bolt MEx16 5739
12 116370 1 Caver
13 118722 1 Oll seal 35x52x16
]
G g G470 AN 0916106-67+68++ J01A45 Q4Ydavd e G007 tAdyg



26.22 L.P CARRARD AXLE ref.128803
" Difterential

5.1

Desctiption

- Pos. Ref. - Q.iy Desgcription

1 115780 4 Thrust washer
2 116388 2 Shaft
3 DEG1%6 1 Differantial kit
4 128440 2 Screw MEx10 (Self locking)
% 10178 2 Locking plate
& 107400 2 Ring nut

7 027308 1 Bearlng 30210
8 12031 2 Thrust wagher
9 120876 1 Differentlal houzing
10 {25862 12 Bolt 12.9 M10x1,5x75 (5alf-locking)
11 027286 1 Bearing 32011X

9 td- GEO7 N 0916126-67+68++ 301A435 OUYHLYD |16 G007 "4d¥'gl



26.22 LP CARRARQ AXLE ref.120803

" Drlve shafts

6.0
Pos. ‘Ref. 0.ty Deseription Pos. Rel. 0.ty | Description
1 128615 1 Drive shaft
1 128616 1 Orive shaft
2 046256 1" Half shaft (differential side)
2 046258 1" Half shalt { differential sida)
3 - DadBis 2 Central body
4 04086 4 Spider
§ 045257 2 Half shaft (wheal side)
* Only for driva shaft 128615
** Only for drive shatt 128618
£d GE97 N 09161¢6-67+66++ JITAHIS Ouvddyd - - 416 G00¢ "4d¥ 8l



26.22 LP FR CARRARO AXLE ref.128803
Wheel hub and braka

1.0

Pos. Ref. Q.ly Deseription

Description

Pos. Ref. Qly
1 021588 2 Draln plug M.22x1,5 DIN 08 26 047705 2 Cassette seal
2 11684 2 Breather plug
3 125556 & Lackring
4 D20754 12 Bolt MBx30 UNI 5739
5 126292 12 Washer D.6,2x17.5x2
g8 126286 12 Bush
- 7 126297 & Spring
B 126189 ¢ Cantering bush D.24
8 125180 12 Centaring bush D.20
9 119906 15 Screw 10.9 M14x1,5x65 (Salf lock.)
10 125221 1 Wheal carrier |_.H.
10 126222 1 Wheal carrier R.H.
M o123872 2 {Quadring 168,6x3,5
12 123166 2 Reaction plate
13 123160 ¢ Crown gear
14 121656 2 Brake disc
15 126219 2 Reaction plate
16 124008 2 Antiextrusion ring D.184,1-2,95
17 121211 2 Ring
1§ 124004 2 Brake piston
18 124005 2 Antiextrusion ring D.170,1-2,95
20 126728 2 - Sorew
21 123622 ¢ Split pin D18x20
22 Q28826 2 0. ting 2031
23 118370 4 Bearing 37431A/37625
M4 1Mmd 2 Whael hub
25 125280 2 il plug
§ d GGY7TAN 0916106-67+68++ J01A45 Q4Ydavd i1

G000 ~4dy gl



26.22 LP FR CARRARO AXLE ref.123803
Epyciclic raduction gears

8.1

MOD. N.5314-4853

Pox. Rel. Q.ty Dagcription Pos, Ret, Oty Dascription
1 130293 6 Planatary carrler
2 D28294 18 Nesdle bearing {by tens)
3 066133 2 Planatary carrer assy
4 120863 4 Stud with collar
5 020510 4 Sorew 10,9 M12x30 UN| 5933
6 119605 16 Washer C18,5 DIN 74361/28
.7 15412 16 Nut DIN 74361/2B
g8 092270 2 il plug M22x1.5
9 106198 12 Stud
10 115682 2 Thrust pin
11 024784 2 Snap ring 0.22 - DIN 471
12 121628 2 Slaave
13 120078 2 Thrust washer
14 115634 12 Thrust washer
16 024789 6 Snap ring D.34 DIN 471
16 116458 2 Thrust washer
17 066132 2 Planatary carrier
6 *d  GGGZIN 0916106-67+68++ FI1AHIE Od¥adyd 610

G000 ~4dy gl



